
Spare Parts List for FD gensets series



No. Part No. Description
FD6500 FD7500 FD9500 FD10000 FD6500E FD7500E FD9500E FD10000E

Quantity

1 FD10170008 Oil seal 35×52×8 1 1 1 1 1 1 1 1

2 FD15000091 Bolt flange  M6×10 1 1 1 1

3 FD10780001 Press line, Board 1 1 1 1

4 FD15000080 Bolt flange  M6×30 2 2 2 2

5 FD10640001 Charge Coil Assy 1 1 1 1

6 FD15000044 Bolt flange  M8×38 2 2 2 2

7 FD10730001 Threading block 1 1 1 1 1 1 1 1

8 FD10690001 Diode 1 1 1 1 1 1 1 1

9 FD15000089 Bolt flange  M6×12 1 1 1 1 1 1 1 1

10 FD15020011 Washer drain plug Φ12*Φ20*2 2 2 2 2 2 2 2 2

11 FD15000013 Drain plug  M12×15 2 2 2 2 2 2 2 2

12 FD10120005 Moving staf 1 1 1 1 1 1 1 1

13 FD15020019 Plain washer 1 1 1 1 1 1 1 1

14 FD10880002 Oil seal 8×14×5 1 1 1 1 1 1 1 1

15 FD10220004 Pin lock 1 1 1 1 1 1 1 1

16 FD15040001 Bearing radiall ball 6202 1 1 1 1 1 1 1 1

17 FD10820003 Startup Electromotor Assy 1 1 1 1

18 FD15010001 Nut M16×1.5 1 1 1 1 1 1 1 1

19 FD10160004 Oil sensor assembly 1 1 1 1 1 1 1 1

20 FD15000087 Bolt flange  M6×16 2 2 2 2 2 2 2 2

21

FD10110009

Crankcase

1

FD10110011 1

FD10110025 1

FD10110057 1

FD10110010 1

FD10110012 1

FD10110027 1

FD10110058 1





No. Part No. Description
FD6500 FD7500 FD9500 FD10000 FD6500E FD7500E FD9500E FD10000E

Quantity

1
FD11080003

Cover Assembly crankcase
1 1 1 1

FD11080005 1 1 1 1

2
FD11140002

Crankcase cover guarel
1 1 1 1

FD11140001 1 1 1 1

3
FD10210006

Crankcase gasket
1 1 1 1

FD10210007 1 1 1 1

4 FD10190004 Dipstick 1 1 1 1 1 1 1 1

5 FD12610002 1 1 1 1 1 1 1 1

6 FD20903002 Speed regulating gear 1 1 1 1 1 1 1 1

7 FD20902002 Clip 2 2 2 2 2 2 2 2

8 FD20905002 Washer 1 1 1 1 1 1 1 1

9 FD20908001 Speed reglating shaft 1 1 1 1 1 1 1 1

10 FD20901002 Sliding sleeve 1 1 1 1 1 1 1 1

11 FD15000115 Bolt flange M5×12 3 3 3 3 3 3 3 3

12 FD10170007 Oil seal 35×52×8 1 1 1 1 1 1 1 1

13 FD15000044 Bolt flange M8×38 6 6 9 9 6 6 9 9

14 FD15000044 Bolt flange M8×38 1 1 1 1 1 1 1 1

15 FD15040001 Bearing radial ball 6202 1 1 1 1 1 1 1 1

16 FD15040005 Bearing radial ball 6207 1 1 1 1 1 1 1 1

17
FD10090006 Pin 8×14 2 2 2 2

FD10090009 Pin 8×12 2 2 2 2

Packing，oil filler





No. Part No. Description
FD6500 FD7500 FD9500 FD10000 FD6500E FD7500E FD9500E FD10000E

Quantity

1
FD10060003

Cylinder head assembly
1 1 1 1

FD10060013 1 1 1 1

2 FD21240002 Intake valve guide 1 1 1 1 1 1 1 1

3 FD21241002 Exhaust valve guide 1 1 1 1 1 1 1 1

4 FD21242002 Clip,exhaust valva guide 1 1 1 1 1 1 1 1

5

FD10080009

Gasket, cylinder head

1 1

FD10080010 1 1

FD10080019 1 1 1 1

6 FD10050002 Cylinder head cover assembly 1 1 1 1 1 1 1 1

7 FD10070002 Gasket,cylinder head cover 1 1 1 1 1 1 1 1

8 FD15000102 Bolt stud M8×35 2 2 2 2 2 2 2 2

9 FD15000108 Bolt 1 1 1 1 1 1 1 1

10 FD15000104 2 2 2 2 2 2 2 2

11 FD10090002 Pin 12×20 2 2 2 2 2 2 2 2

12 FD15000020 Bolt flange M10×80 4 4 4 4 4 4 4 4

13 FD10040004 Spark plug F7TC 1 1 1 1 1 1 1 1

14 FD10100005 Shroud comp 1 1 1 1 1 1 1 1

15 FD15000089 Bolt flange M6×12 1 1 1 1 1 1 1 1

16 FD12680001 Washer 1 1 1 1 1 1 1 1

Bolt stud M6－M8×111





No. Part No. Description
FD6500 FD7500 FD9500 FD10000 FD6500E FD7500E FD9500E FD10000E

Quantity

1

FD20401009

Piston ring Ⅰ

1 1

FD20401010 1 1

FD20401011 1 1 1 1

2

FD20402009

Piston ring Ⅱ

1 1

FD20402010 1 1

FD20402011 1 1 1 1

3

FD20405009

Side ring

1 1

FD20405010 1 1

FD20405011 1 1 1 1

4

FD20404009

Wave ring

1 1

FD20404010 1 1

FD20404011 1 1 1 1

5

FD10260010

Scarper ring set piston

1 1

FD10260011 1 1

FD10260014 1 1 1 1

6

FD10240007

Piston

1 1

FD10240008 1 1

FD10240015 1 1 1 1

7 FD10270006 Piston pin 1 1 1 1 1 1 1 1

8
FD10250006

Tie-rod assembly
1 1 1 1

FD10250007 1 1 1 1

9 FD21283002 Bolt, tie-rod 2 2 2 2 2 2 2 2

10 FD10280005 Piston pin circlip 2 2 2 2 2 2 2 2

11 FD15040005 Bearing radial ball 6207 1 1 1 1 1 1 1 1

12 FD15030002 Woodruf key 1 1 1 1 1 1 1 1

13 FD21272002 Regulating driving gear 1 1 1 1 1 1 1 1

14 FD21273002 Timing gear 1 1 1 1 1 1 1 1

15

FD10230024

Crankshaft assembly

1 1

FD10230032 1 1 1 1 1 1

FD10230119 1 1

16
FD10420001

Balancing shaft
1 1 1 1 1 1

FD10420003 1 1

17
FD21281002

Tie-rod
1 1 1 1

FD21281003 1 1 1 1

18 FD21282002 Tie-rod cover 1 1 1 1 1 1 1 1





No. Part No. Description
FD6500 FD7500 FD9500 FD10000 FD6500E FD7500E FD9500E FD10000E

Quantity

1 FD20801002 Lock nut 2 2 2 2 2 2 2 2

2 FD20802002 Adjusting nut 2 2 2 2 2 2 2 2

3 FD20803002 Valve rocker arm 2 2 2 2 2 2 2 2

4 FD20804002 Fashtening bolt 2 2 2 2 2 2 2 2

5 FD10370003 Push rod guide 1 1 1 1 1 1 1 1

6
FD10360006

Rod push
2 2 2 2

FD10360007 2 2 2 2

7 FD10380004 Tappet 2 2 2 2 2 2 2 2

8

FD10390006

Camshaft assembly

1 1

FD10390007 1 1 1 1

FD10390026 1 1

9
FD10310008

Intake valve
1 1 1 1

FD10310007 1 1 1 1

10
FD10320008

Exhaust valve
1 1 1 1

FD10320007 1 1 1 1

11 FD10410003 Oil-seal 1 1 1 1 1 1 1 1

12 FD10300006 Valve Spring 2 2 2 2 2 2 2 2

13 FD10340004 Returner exhaust valve 2 2 2 2 2 2 2 2

14 FD10400002 Returner exhaust down valve 2 2 2 2 2 2 2 2

15 FD10350003 Cap 2 2 2 2 2 2 2 2



No. Part No. Description
FD6500 FD7500 FD9500 FD10000 FD6500E FD7500E FD9500E FD10000E

Quantity

1 FD10570007 Gasket,Insulator plate 1 1 1 1 1 1 1 1

2 FD10530010 Insulator plate, carburetor 1 1 1 1 1 1 1 1

3 FD10560006 Gasket, carburetor 1 1 1 1 1 1 1 1

4

FD10500010

Carburetor assy

1 1

FD10500026 1 1

FD10500036 1 1

FD10500010 1 1

5 FD10560006 Gasket inlet 1 1 1 1 1 1 1 1



No. Part No. Description
FD6500 FD7500 FD9500 FD10000 FD6500E FD7500E FD9500E FD10000E

Quantity

1
FD12130048

Recoil starter
1 1 1 1

FD12130060 1 1 1 1

2 FD20511002 Case comp recoil starter 1 1 1 1 1 1 1 1

3 FD20504003 Starter 1 1 1 1 1 1 1 1

4 FD20505003 Ratchet 2 2 2 2 2 2 2 2

5 FD20506003 Goive reachet 1 1 1 1 1 1 1 1

6 FD20516003 spring 1 1 1 1 1 1 1 1

7 FD20509003 Spiral spring 1 1 1 1 1 1 1 1

8 FD20507003 Spring renturn 2 2 2 2 2 2 2 2

9 FD20502003 Grip starter 1 1 1 1 1 1 1 1

10 FD20503003 Rope 1 1 1 1 1 1 1 1

11 FD20508003 Setting 1 1 1 1 1 1 1 1

12 FD15000093 Bolt flange M6×8 4 4 4 4 4 4 4 4

13 FD10720001 O-ring 2 2 2 2 2 2 2 2

14 FD20513001 Grommet 1 1 1 1 1 1 1 1

15
FD20501003

Fan case
1 1 1 1

FD20501007 1 1 1 1

16 FD15000089 Bolt flange M6×12 5 5 5 5 5 5 5 5



No. Part No. Description
FD6500 FD7500 FD9500 FD10000 FD6500E FD7500E FD9500E FD10000E

Quantity

1 FD11180006 Speed regulating arm 1 1 1 1 1 1 1 1

2 FD10480007 Pulling rod 1 1 1 1 1 1 1 1

3
FD10460010

Back spring
1 1 1 1

FD10460011 1 1 1 1

4 FD10470008 Speed spring 1 1 1 1 1 1 1 1

5 FD10450008 Speed regulating assembly 1 1 1 1 1 1 1 1

6 FD21261002 Base comp control 1 1 1 1 1 1 1 1

7 FD21264002 Fine regulating spring 1 1 1 1 1 1 1 1

8 FD15000089 Bolt flange M6×12 1 1 2 2 1 1 2 2

9 FD15000084 Lock bolt 2 2 1 1 2 2 1 1

10 FD15000218 Screw M5×40 1 1 1 1 1 1 1 1

11 FD15010012 Nut flange M6 1 1 1 1 1 1 1 1



No. Part No. Description
FD6500 FD7500 FD9500 FD10000 FD6500E FD7500E FD9500E FD10000E

Quantity

1 FD10650006 Flywheel 1 1 1 1

2 FD10650007 Flywheel 1 1 1 1

3
FD10660007

Fan Cooling
1 1 1

FD10660017 1

4 FD10580006 Pulley, Starter 1 1 1 1

5 FD15010003 Nut M16 1 1 1 1 1 1 1 1



No. Part No. Description
FD6500 FD7500 FD9500 FD10000 FD6500E FD7500E FD9500E FD10000E

Quantity

1 FD15000081 Bolt flange M6×25 1 1 1 1 1 1 1 1

2 FD10620002 Flameout wire 1 1 1 1 1 1 1 1

3 FD12370001 Spark plug cap 1 1 1 1 1 1 1 1

4 FD10630005 Ignition coil 1 1 1 1 1 1 1 1



No. Part No. Description
FD6500 FD7500 FD9500 FD10000 FD6500E FD7500E FD9500E FD10000E

Quantity

1 FD11930003 Tube breather 1 1 1 1 1 1 1 1

2 FD10830005 Gasket, air cleaner 1 1 1 1 1 1 1 1

3 FD20601007 Filter element 1 1 1 1 1 1 1 1

4 FD20602002 Retainer filter element 1 1 1 1 1 1 1 1

5 FD20603002 Air cleaner case 1 1 1 1 1 1 1 1

6 FD11150003 Air cleaner stay 1 1 1 1 1 1 1 1

7 FD20604002 Air cleaner cover 1 1 1 1 1 1 1 1

8 FD20619001 Hinge 2 2 2 2 2 2 2 2

9 FD20605002 Packing slip 1 1 1 1 1 1 1 1

10 FD15010019 Nut M5 6 6 6 6 6 6 6 6

11 FD15010012 Nut M6 3 3 3 3 3 3 3 3

12 FD10510009 Air cleaner assembly 1 1 1 1 1 1 1 1



No. Part No. Description
FD6500 FD7500 FD9500 FD10000 FD6500E FD7500E FD9500E FD10000E

Quantity

1 FD15000089 Bolt M6×12 5 5 5 5 5 5 5 5

2 FD11270001 Muffler protector 1 1 1 1 1 1 1 1

3 FD21270001 Muffler plate 1 1 1 1 1 1 1 1

4

FD21224007

Muffler comp

1 1

FD21224008 1 1

FD21224009 1 1

FD21224010 1 1

5 FD15000055 Flanger bolt M8×16 5 5 5 5 5 5 5 5

6 FD10870001 Outlet gasket 1 1 1 1 1 1 1 1

7 FD15010011 Nut M8 2 2 2 2 2 2 2 2

8 FD15000102 Bolt stud M8×35 2 2 2 2 2 2 2 2

9 FD15000051 Flanger bolt M8×25 2 2 2 2 2 2 2 2

10 FD10540003 Exhaust pipe 1 1 1 1 1 1 1 1

11 FD10600001 Outlet gasket 1 1 1 1 1 1 1 1

12

FD10520045

Muffler assy

1 1

FD10520048 1 1

FD10520046 1 1

FD10520084 1 1



No. Part No. Description
FD6500 FD7500 FD9500 FD10000 FD6500E FD7500E FD9500E FD10000E

Quantity

1 FD11290001 Fuel cock 1 1 1 1 1 1 1 1

2 FD20711001 Cushion 1 1 1 1 1 1 1 1

3 FD20712001 Grommet fitting brush fuel tank 1 1 1 1 1 1 1 1

4 FD15020024 Washer Φ6×Φ25×2 1 1 1 1 1 1 1 1

5 FD15000082 1 1 1 1 1 1 1 1

6 FD20706007 Fuel tank 1 1 1 1 1 1 1 1

7 FD20718002 Fuel sensor 1 1 1 1 1 1 1 1

8 FD20707001 Fuel filer cap comp 4 4 4 4 4 4 4 4

9 FD20709001 Packing 4 4 4 4 4 4 4 4

10 FD20702001 Fuel filler 1 1 1 1 1 1 1 1

11 FD15000214 2 2 2 2 2 2 2 2

Bolt flange M6×25（Cr）

Screw M5*8



No. Part No. Description
FD6500 FD7500 FD9500 FD10000 FD6500E FD7500E FD9500E FD10000E

Quantity

1 FD20206006 Rear Cover, Panel 1 1 1 1 1 1 1 1

2

FD11190534

Welding Assembly, Panel

1

FD11190535 1

FD11190536 1

FD11191101 1

FD11190541 1

FD11190542 1

FD11190543 1

FD11191102 1

3 FD20205014 Welding Assembly, Panel 1 1 1 1 1 1 1 1

4 FD20204001 Socket Combination 2 2 2 2 2 2 2 2

5

FD20210002 1 1

FD20210010 1 1

FD20210022 1 1 1 1

6 FD20208003 Digital Meter 1 1 1 1 1 1 1 1

7
FD20207001

Engine switch
1 1 1 1

FD20207009 1 1 1 1

8 FD15000089 Bolt M6×16 4 4 4 4 4 4 4 4

9 FD15000305 Screw M5×12 3 3 3 3 3 3 3 3

10 FD15000247 Screw M3×8 2 2 2 2 2 2 2 2

11 FD15010014 3 3 3 3 3 3 3 3

12 FD15000305 Screw M4×8 6 6 6 6 6 6 6 6

Circuit protector（28A）

Circuit protector（31A）

Circuit protector（34A）

Nut M5（GB6170）



No. Part No. Description
FD6500 FD7500 FD9500 FD10000 FD6500E FD7500E FD9500E FD10000E

Quantity

1 FD20105002 Connecting plate 1 1 1 1 1 1 1 1

2

FD20101003

Stator assembly

1 1

FD20101006 1 1

FD20101019 1 1

FD20101030 1 1

3 FD20102002 Stator cover 1 1 1 1 1 1 1 1

4

FD20103002

Rotor assembly

1 1

FD20103003 1 1

FD20103015 1 1

FD20103024 1 1



No. Part No. Description
FD6500 FD7500 FD9500 FD10000 FD6500E FD7500E FD9500E FD10000E

Quantity

5 FD11110002 Generator stay 1 1 1 1

6 FD11130003 Generator end cover 1 1 1 1 1 1 1 1

7 FD20106001 Generator fan 1 1 1 1 1 1 1 1

8 FD20104002 Brush assembly 1 1 1 1 1 1 1 1

9
FD11100003

Voltage regulator
1 1 1 1

FD11100017 1 1 1 1

10

FD15000151 Bolt M10×270 1 1

FD15000015 Bolt M10×275 1 1

FD15000014 Bolt M10×283 1 1 1 1

11 FD15000116 Bolt M5×14 1 1 1 1 1 1 1 1

12 FD15000210 Bolt M5×18 4 4 4 4 4 4 4 4

13 FD15000115 Bolt M5×12 5 5 5 5 5 5 5 5

14 FD15000117 Bolt M5×16 4 4 4 4 4 4 4 4

15

FD15000176 Bolt M5×214 2 2

FD15000140 Bolt M5×225 2 2

FD15000256 Bolt M5×245 2 2 2 2

16 FD15020029 Spring washer Ф5 2 2 2 2 2 2 2 2

17

FD15000061 Bolt M6×180 4 4

FD15000060 Bolt M6×190 4 4

FD15000258 Bolt M6×200 4 4 4 4

18 FD15020012 Plain washer Φ10 1 1 1 1 1 1 1 1

19 FD10760002 Clip 1 1 1 1 1 1 1 1

20 FD10740002 Wind Block 1 1 1 1 1 1 1 1

21 FD15040019 Bearing radial ball 6204DU 1 1 1 1 1 1 1 1

22 FD15010015 Nut M5 2 2 2 2 2 2 2 2

23 FD15020028 Plain washer Φ5 4 4 4 4 4 4 4 4

24 FD15020049 Spring washer Φ5 2 2 2 2 2 2 2 2

25

FD11090017

Alternator assy

1 1

FD11090024 1 1

FD11090117 1 1

FD11090179 1 1





No. Part No. Description
FD6500 FD7500 FD9500 FD10000 FD6500E FD7500E FD9500E FD10000E

Quantity

1 FD15010010 Nut M8 4 4 4 4 4 4 4 4

2 FD11220003 Bottom rubber 4 4 4 4 4 4 4 4

3 FD15010010 Nut M8 4 4 4 4 4 4 4 4

4 FD12060003 Shock absorption seat 1 1 1 1 1 1 1 1

5 FD21201002 Nut M10 2 2 2 2 2 2 2 2

6 FD11230001 Screw 4 4 4 4 4 4 4 4

7 FD11870001 Flange bolt M6×16 4 4 4 4 4 4 4 4

8

FD11200360

Frame

1

FD11200361 1

FD11200362 1

FD11200521 1

FD11200367 1

FD11200368 1

FD11200369 1

FD11200531 1

9 FD11310001 Negative Wiring Assembly 1 1 1 1

10 FD11300001 Positive Wiring Assembly 1 1 1 1

11 FD15000083 Flange bolt M6×12 2 2 2 2

12 FD22206010 Battery 1 1 1 1

13 FD15010013 Nut M8 2 2 2 2

14 FD11320002 Battery (9A) 1 1 1 1

Ver. 0418


	Sheet1

